





Test Report No. IDSL88298 Date: February 12, 2016 Page 1 of 4

PT. S.O.T INDO SOURCING PALMA TOWER 19TH FI JI. R.A. KARTINI II-S, KAV 6, SEKTOR II PONDOK PINANG, KEBAYORAN LAMA

The following samples were submitted and identified by client as:

For the sample descriptions in details, please refer to the component list on the next page.

Metal TR-EN 1000426 Code: WKBT007

Buyer : S.Oliver Asia Ltd C/O PT. S.O.T. Indo-Sourcing

Sample Description : Metal TR-EN 1000426 Code: WKBT007

Reference No : /

Color : Antiq Silver

Material composition : /

End use :

Product class : Babies'/ Children's wear

Size : /
Special finish : /
Order No. : /
Style No : /
Article No. : /

Manufacturer : Young Fashion

Fabric Supplier : /

Country Of Origin : Indonesia

Country Of Destination :

Applicant's Proposed Care Instructions : /

Date Of Arrival Of Sample : January 29, 2016

Turn Around Time : January 29, 2016 – February 12, 2016

Date Of Issue : February 12, 2016

Test Performed : Selected test(s) as requested by applicant against

S.Oliver's performance standard.

* * * *

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-edocument.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.

WANDING The area of the company is a supplementation of the company. The company is a supplementation of the company is a supplementation.

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction.







Test Report No. IDSL88298 Date: February 12, 2016 Page 2 of 4

Test Results : Please refer to the next page(s).

Conclusion : <u>Tested Sample</u>

(I) Eco TestsATotal Lead ContentPASSNickel releasePASS

Remarks : PASS = Meets S.Oliver requirement

FAIL = Below S.Oliver requirement

INCONCLUSIVE = Pass/Fail cannot be given

Note: Conclusions are based on the test result from the actual sampling of the received

sample(s).

The composite sampling method is based on the client's special request and is a

modification from the testing standard.

Signed for and on behalf of PT. SGS Indonesia

Ellya Santhy

Assistant Manager Softlines & Hardgoods

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.

WADDINGS The service of the idea of the content of the law.

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction.







Test Report No. IDSL88298 Date: February 12, 2016 Page 3 of 4

Component List / List of Materials

Sample No.	Material No.	Component	Color	Fiber Type *	Material	Remark
Α	1	Metal cylinder	Metal	Pewter	N/A	

^{*} This fiber type identification is for the selection of azo dye testing procedure (i.e. EN 14362-1/3:2012).

Note:

Type A = Textile contains natural fibers only and/or regenerated fibers exclude the group of acetate.

Type B = Textile contains polyester fibers only

Type C = Textile contains man-made fibers and/or man-made blended fibers (except polyester fibers)

N/A = Not applicable

Photo of Submitted Sample





This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-edocument.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction.







Date: February 12, 2016 **Test Report** No. IDSL88298 Page 4 of 4

(I) Eco Test Results:

Tested Sample No.	Test Result		S. Oliver Requirement	
1	24 mg/kg		Babies / Children's metal, Adults < 90 mg/kg	
1	Sample Area	Volume of Test Solution	<u>Nickel</u> Release	< 0.5 µg/cm²/week
	cm ²	ml	μg/cm²/w eek	
	4.97	10	N.D.	
			N.D.	
	5.01	10		
	5.04	10		
-		DASS	IN.D.	
	Sample No.	1 Sample No. Sample Area cm² 4.97 5.01	Sample No. Sample Yolume of Test Solution cm² ml 4.97 10 5.01 10	Sample No. Sample Yolume Of Test Release Mickel Mick

Annex I: Comments are given according to Annex A of EN 1811:2011+A1:2015.

Type of comple	Nickel Release (µg/cm²/week)			
Type of sample	PASS	FAIL		
Article with Nickel release limit of 0.5 µg/cm ² /week	< 0.88	<u>></u> 0.88		
Article with Nickel release limit of 0.2 µg/cm ² /week	< 0.35	<u>></u> 0.35		

< = Less than Note:

mg/kg = ppm

N.D. = Not detectable

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-edocument.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.

WANDING The area of the company is a supplementation of the company. The company is a supplementation of the company is a supplementation.

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction.